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PARTS DIAGRAMS

Parts Diagrams

CAUTION

To avoid injury from chemical 
hazards due to eye and skin contact, 
inhalation, and ingestion, wear 
personal protective equipment. Read 
and follow chemical manufacturer’s 
labels and instructions.

ST50927

WARNING

Safety Decals Kit and Model Decals

CAUTION
1. Read and understand the Operator’s Manual before using.
2. Tractor cab may not provide sufficient protection. See Tractor’s 
    Operator’s Manual. 
3. Stay away from chemicals, spray, and drift. 
4. Before servicing or filling sprayer, lower all equipment to the 
    ground, set the park brake, stop the engine, and remove the key.
5. Keep hands, feet, hair, and clothing away from moving parts. 
6. Clear the area of bystanders before extending or folding booms.
7. Do not allow riders.
8. Keep others away.

ST50910

To avoid injury from chemical 
hazards due to eye and skin contact, 
inhalation, and ingestion, wear 
personal protective equipment. Read 
and follow chemical manufacturer’s 
labels and instructions.

ST50927

WARNING

LIQUID SPRAYER
O P E R A T O R ' S  M A N U A L

LS2006

5CS2006OM (rev #   MM/YYYY)                                  

LS2006

Operator's Manual and Safety Decal Kit

CAUTION
1. Read and understand the Operator’s Manual before using.
2. Tractor cab may not provide sufficient protection. See Tractor’s 
    Operator’s Manual. 
3. Stay away from chemicals, spray, and drift. 
4. Before servicing or filling sprayer, lower all equipment to the 
    ground, set the park brake, stop the engine, and remove the key.
5. Keep hands, feet, hair, and clothing away from moving parts. 
6. Clear the area of bystanders before extending or folding booms.
7. Do not allow riders.
8. Keep others away.

ST50910

To avoid injury from chemical 
hazards due to eye and skin contact, 
inhalation, and ingestion, wear 
personal protective equipment. Read 
and follow chemical manufacturer’s 
labels and instructions.

ST50927

WARNING

Replacement Decal Kit

1 - English
2 - French
3 - Spanish

4 - English
5 - French
6- Spanish

Qty. 3

Qty. 2
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Plumbing
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ITEM NO. PART 
NUMBER DESCRIPTION QTY. Note

1 5CS43648 60 Gallon Tank 1
2 5CS43175 Tank Lid 6” 1
3 5CS43981 Garden Hose Shut-off Valve 1
4 5CS43626 Tank Fitting 3/4” 2
5 5CS43633 Elbow 3/4” MP - 3/4” barb 2
6 5CS43660 45° Street Fitting 3/4” 1
7 5CS43661 Jet Agitator 1
8 5CS43739 Anti Vortex Plate 1
9 5CS43627 Street Elbow 3/4” 1
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Plumbing

ITEM NO. PART 
NUMBER DESCRIPTION QTY. Note

10 5CS43630 3/4” Pipe Nipple 4
QTY 4  for 18ft Boom, 
Qty 2 for 12.5 ft Boom 

& 24ft Boomless
11 5CS43629 Single Union Ball Valve 1
12 5CS43631 Filter 1
13 5CS43632 Fitting 3/4” MP - 1” Hose 1

14 5CS43634 Control Valve 3
QTY 3  for 18ft Boom, 
Qty 1 for 12.5 ft Boom 

& 24ft Boomless

15 5CS43635 Relief Valve 3/4” 1
QTY 3  for 18ft Boom, 
Qty 1 for 12.5 ft Boom 

& 24ft Boomless
16 5CS43423 Fitting 1/2” Barb - 1/2 MP 3
17 5CS43987 Gauge 160 PSI 1
18 5CS43636 Fitting 3/4” MP - 3/4” barb 1

19 5CS43640 Tee, 3/4” Hose - 3/4” Hose - 
3/4” FP 1

20 5CS43641 Fitting 3/4” MP - 1/2” Hose 1
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Hoses

ITEM NO. PART 
NUMBER DESCRIPTION QTY. Note

1 1” Suction Hose 1 CTL 36”, MF 
5CS43657

2 3/4” Hose 2 CTL 36”, MF 
5CS43656

3 3/4” Hose 1 CTL 24”, MF 
5CS43656

4 1/2” Hose 2 CTL 114”, MF 
5CS43418

5 1/2” Hose 1 CTL 66”, MF 
5CS43418
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Hoses

ITEM NO. PART 
NUMBER DESCRIPTION QTY. Note

6 1/2” Hose 1

For 30 ft Hand Sprayer 
- CTL 360”, MF 

5CS43418 
For 100 ft Hose 

Reel - CTL 1200” MF 
5CS43418

 - 5CS43652 Hose Clamp Screw Type 3/8” - 
1/2” 6 Not Illustrated

 - 5CS43653 Hose Clamp Screw Type 3/4” 6 Not Illustrated
 - 5CS43654 Hose Clamp Screw Type 1” 2 Not Illustrated

 - 5CS43426 1/2” barb fitting for wing nut 1
Installed on item 5 for 
12.5 ft Boom and 24 ft 

Boomless

 - 5CS43498 Plastic wing nut 1
Installed on item 5 for 
12.5 ft Boom and 24 ft 

Boomless
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ITEM NO. PART 
NUMBER DESCRIPTION QTY. Note

1 5CS61500 3 Point A Frame 1
2 5CS43603 Channel Left 1
3 5CS43602 Channel Right 1
4 5CS43605 Front Brace 2
5 5CS43618 Support 1
6 03H1495 3/8” x 1-1/2” Carriage Bolt 3
7 03H1500 3/8” x 1” Carriage Bolt 11
8 E55662 3/8" Flange Nut 20
9 5CS43883 Rear Crossmember 1

10 03H1540 5/16” x 3/4” Carriage Bolt 12
11 A22698 5/16” Flange Nut 16
12 5CS43610 Tank Clamp 4
13 03H2131 3/8” x 3” Carriage Bolt 4
14 5CS43620 Control Mounting Post 1
15 5CS65054 3/4” Star Lock Washer 2
16 T11234 3/8” Nylock Nut 2
17 T406296 3/8” Flat Washer 1

18 N10217 1/4” Flange Nut 11
Qty 11 for 18ft Boom, 
Qty 8 for 12.5 ft Boom 

and 24 ft Boomless 
19 5CS62008 1/4” Bent Pin 1

20 03H1701 1/4” x 3/4” Carriage Bolt 9
Qty 9 for 18ft Boom, 

Qty 6 for 12.5 ft Boom 
and 24 ft Boomless 

21 5CS60072 3/8” U-Bolt 1
22 5CS43315 5/16” x 1-3/4” Square U-Bolt 2
23 5CS43398 Lynch Pin 3
24 5CS43399 Top Link Pin, Cat 1 1
25 5CS43950 Manual Canister 1
26 5CS43621 Triple Control Mount 1 18ft boom 

27 5CS43619 Single Control Mount 1 For 12.5 ft Boom and 
24ft Boomless

Frame
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30 ft Hand Sprayer
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ITEM NO. PART 
NUMBER DESCRIPTION QTY. Note

1 A22698 5/16” Flange Nut 2
2 N10217 1/4” Flange Nut 2
3 5CS62008 1/4” Bent Pin 1
4 5CS62006 Hose Hanger 1
5 T58694  5/16” x 5/8” Flange Bolt 2
6 5CS43663 Hose Holder 1/2” 1
7 5CS43435 Sprayer Handgun 1

8 1/2" Hose 1 CTL 360", MF 
5CS43418

 - 5CS43652 Hose Clamp Screw Type 3/8” - 
1/2” 2 Not Illustrated
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6 Roller PTO Pump
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ITEM NO. PART 
NUMBER DESCRIPTION QTY. Note

1 N167649 5/16” x 1/2” Flange Bolt 2
2 A22698 5/16” Flange Nut 1
3 03H1540 5/16” x 3/4” Carriage Bolt 1
4 5CS43638 Elbow  3/4” MP - 1” barb 1
5 5CS43639 PTO Quick Connect Adapter 1
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ITEM NO. PART 
NUMBER DESCRIPTION QTY. Note

6 5CS50268 Chain 2/0 - 1.5 ft 1
7 5CS43650 Chain Latch 1
8 5CS43622 Pump Mount Angle 1
9 5CS43637 Pump Cast 6 Roller 1
9 5CS43649 Pump Silver Series 6 Roller 1

10 5CS43633 Elbow 3/4” MP - 3/4” barb 1

6 Roller PTO Pump




